CRENGADJ - NEW ENGINE CREEPER

PARTS LIST

Ky | Doscription Faribo, |Gty ey | Description Farite, | Oty
v | B Asiprrily WTTROD ' 12| Mo Flat Washer wr S
2 | RightLeg WIT4.00 1 13 | #0-1.5 x S0mm Socket Head Bo HOTER00 z
1| Lenieg WTTRD 1 | Soppont far 00 S
oA | @ Comboe Without Evale WOTTEO0 2 15 A 0TRSO0 1
6 |3 Costi ¥an Beaio WIFTT0 2 16 | B125 1emm Fan Haad o HOTBE.00 [3
8 | Casie WOTTEOD 2 17 | Cheeat Pt HOTET.ED 1
7 | Locking Pin TR0 2 18 | Chost Pad Frame Asambly HOTER00 1
B | iderem) § Pl e Wt 1570500 4 10 | Sasiege Misg TR0 1
T | 10mm Fiad Washar T 1 E | 120 % S Pan Head Soew HEET.H H
| 10 1.6 x Smm Pan Hasd Screw 107B0.00 4 willh P @ Lo Wakhen

11 | Suppon Bracest TOPEL00 1 1 0w 5 Fita e Mut 7000 z




Item: CRENGADJ
Description: NEW ENGINE CREEPER
Notes: N/A

Figure Description No. Warranty
No Number Reqd Code

CRENGAD]J NEW ENGINE CREEPER

1 *N910773. BASE ASSEMBLY 1
00

2 *N910774. RIGHT LEG 1
00

3 *N910775. LEFT LEG 1
00

4 *N910076. 3 2
00

5 *N910777. 3" CASTER WITH BRAKE 2
00

6 *N910778. 2" CASTER 2
00

7 *N910779. LOCKING PIN 2
00

8 *N910790. 10MM-1.5 FIBER HEX NUT 4
00

9 *N9107 10MM FLAT WASHER 4

10 *N910780. 10 X 1.5 X 50MM PAN HEAD SCREW 4
00

11 *N910781. SUPPORT BRACKET 1
00

12 *N9107 10MM FLAT WASHER 2

13 *N910783. 10-1.5 X 80MM SOCKET HEAD BOLT 2
00

14 *N910784. SUPPORT BAR 2
00

15 *N910785. STEP ASSEMBLY 1
00

16 *N910786. 8-1.25 X 16MM PAN HEAD SCREW 6
00

17 *N910787. CHEST PAD 1
40

18 *N910788. CHEST PAD FRAME ASSEMBLY 1
00

19 *N910789. STORAGE BAG 1
00

20 *N903627. 1/4"-20 X 3/4" PAN HEAD SCREW WITH FLAT AND LOCK 2

01 WASHERS



21 *N910790. 10MM-1.5 FIBER HEX NUT
00



